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— PKLimit — AV Limit — Horizontal PK — Horizontal AV

1 5850.02 48.19 5.50 53.69 122.25 68.56 150 233 PK Horizontal | PASS
2 5850.02 37.55 5.50 43.05 102.25 59.20 150 172 AV Horizontal | PASS
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— PKLimit — AV Limit — Vertical PK — Vertical AV FrequencylHz]
1 5850.02 45.27 5.50 50.77 122.25 71.48 150 109 PK Vertical PASS
2 5850.02 37.12 5.50 42.62 102.25 59.63 150 300 AV Vertical PASS
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1 11590.0697 41.37 2.43 43.80 74.00 30.20 150 2 PK Horizontal | PASS
2 17385.1128 39.88 9.03 48.91 68.20 19.29 150 2 PK Horizontal | PASS
3 11590.0697 34.59 243 37.02 54.00 16.98 150 176 AV Horizontal | PASS
Test Graph
100 FCC Part 15E
90 ‘
8 FCC Part 15E-PK Limit
L [ [~
g FCC Part 15E-AV Lim_il
20
10
01 G 27G 44G 6.1G 78G 9.5G 11.2G 12.9G 148G 16.3G 18G
— PK Limit — AV Limit — Vertical PK — Vertical AV Frequencytiz]
1 11590.0697 41.76 2.43 44.19 74.00 29.81 150 14 PK Vertical PASS
2 17385.1128 39.51 9.03 48.54 68.20 19.66 150 142 PK Vertical | PASS
3 11590.0697 34.65 2.43 37.08 54.00 16.92 150 142 AV Vertical | PASS
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APPENDIX 1 PHOTOS OF TEST SETUP

See test photos attached in Appendix 1 for the actual connections between Product and support equipment.

APPENDIX 2 PHOTOS OF EUT CONSTRUCTIONAL DETAILS

Refer to Appendix 2 for EUT external and internal photos.

*** End of Report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report refer
only to the sample(s) tested. Without written approval of UnionTrust, this report can’t be reproduced except in

full.
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